
14,509 

BACWA EXECUTIVE BOARD MEETING 
Thursday, September 22 2011, 9:00 a.m. – 12:00 p.m. 

 

 
HANDOUTS 

Handout Packet is available on the BACWA website (www.BACWA.org). 

 

Pages Handout Title 
Agenda 

3  

Item # 

Agenda  

4 – 5  BAPPG Report 1 

6 Collection Systems Committee Report 1 

7 Permits Committee Report  1 

8 – 9   Recycled Water Committee Report 1 

10 Prop 50 Grant Disbursement Summary, September 2011 2 

11 – 12  Executive Director Report 3 

13 – 38  The Utility of Water Quality Modeling for San Francisco Bay – Nutrient Strategy 
Development Project, 9-16-2011 

3 

39 – 58  Impacts on POTWs Transitioning from Secondary to Nutrient Removal Treatment – 
Nutrient Strategy Development Project, 9-16-2011 
[...]
(see  Sacramento  Regional  County  Sanitation  District  2010  Discharge  Permit).    The  POTW  must  be 
designed  to meet  this worst‐case  scenario over a calendar year.    In  the  case of Sacramento Regional 
County Sanitation District  (SRCSD),  their recently  issued permit will result  in a  facility sized  to address 
the 2.2 mg N/L ammonia maximum day limitation.  This type of limit results in an inefficient POTW with 
respect to energy consumption because all the pumps/blowers are designed for the worst‐case scenario 
(e.g. maximum day conditions).  This condition varies significantly from what pumps/blowers experience 
on  an  average  day‐to‐day  basis.   Additionally,  the maximum  day  condition  eliminated  some  options 
from consideration.  Had the permit been structured for maximum month (such as 2.2 mg N/L ammonia 
on a calendar month), the increase in air activated sludge basins and pumps could have been less. 

A  seasonality  based  permit  compliance  averaging  period  typically  separates  wet  and  dry 
weather  periods.    This  approach  is  attractive  as  it  excludes  sizing  treatment  facilities  for  peak wet 
weather  events.  During  a  significant  precipitation  event,  the  POTW  is  subjected  to  peak  flows with 
subsequently  less hydraulic residence time within the POTW.   Less time for treatment that can  in turn 
negatively  impact discharge  levels.   Additionally,  the  receiving water body  is  typically  less sensitive  to 
nutrient  loads during  the wet weather period.   The  treatment objectives can  in  turn be  less stringent 
than the dry weather period when the receiving water is more sensitive to nutrient loads. 

The POTW specific sub‐variables from the bullet list above highlights the discrepancies amongst 
POTWs and how they might  influence the amount of equipment, concrete, and/or pumps required as 
POTWs transition from secondary to nutrient removal treatment.   The economy of scale relates to the 
size of the POTW  in terms of flow.   The unit cost for an upgrade with  identical facility requirements  is 
indirectly related to POTW size.  As for plant capacity, this relates to how close influent flows and loads 
are  to  the  design  capacity.    For  example,  a  plant  operating  at  50  percent  design  capacity will  likely 
require minimal or no basin expansion, whereas a plant operating at or near design capacity will require 
basin expansion (nearly double) of the activated sludge process.   

The  existing  secondary  treatment  technology  will  play  a  significant  role  in  cost  as  some 
technologies  are not  easily upgraded  to nutrient  removal.    For  example,  a high purity oxygen  (HPO) 
process will most  likely  require conversion  to air activated sludge  (AAS).   Although some basins/tanks 
may be salvaged, the footprint requirements  increase to  levels such that space might not be available 
on‐site.   The  increase  in  footprint  for AAS at SRCSD  is anticipated  to be about 3.5  times greater  than 
HPO.  For landlocked POTWs, a technology with a more compact footprint than AAS might be required 
or,  in  extreme  cases,  additional  land may  need  to  be  acquired.   One  such  compact  technology  is  a 
membrane bioreactor (MBR), which requires more cost and requires more energy than AAS.  A database 
compiled  by  Dave  Reardon  (HDR)  suggests  that  AAS meeting  a  Level  2  treatment  objective  Error! 
Reference source not found.requires between 2,500 to 3,750 KiloWatt‐hour/million gallons (kWh/MG) 
treated, whereas  a MBR meeting  comparable  treatment objectives  requires between  3,500  to  6,000 
kWh/MG treated. 

 

3.2 Unit Cost for Conversion from Secondary Treatment to Nutrient Removal 

The  unit  cost  associated with  transitioning  from  secondary  to  nutrient  removal  treatment  is 
broken  up  into  a  Greenfield1  POTW  and  a  compilation  of  case  studies  for  POTW  retrofits.    For  a 
Greenfield plant, the WERF Sustainability Report by Falk et al. (2011) was used as it provides both total 
project capital cost and operations for a nominal 10 mgd flow POTW as shown in Table 2.  The increase 

                                                            
1 A Greenfield plant refers to an undeveloped tract of land for constructing a POTW. 

46 of 90



 

453106 159649.023 9  September 16, 2011 
 

in total project capital costs with  increased treatment  is due to the fact that additional unit processes 
are required to meet the more stringent treatment levels.  As for operations cost, the increase relates to 
the  fact  that additional energy  (i.e.,  for aeration,  chemicals, pumping, and mixing) and  chemicals are 
required  to meet  treatment objectives.    The  removal of  ammonia over  total nitrogen  requires more 
energy.    The  oxygen  transfer  rates  improve  the  transition  from  ammonia  removal  to  total  nitrogen 
removal  (about 10 percent).   Additionally, a portion of  the aeration  is  recovered under  total nitrogen 
removal which  translates  to roughly 10‐20 percent savings  in aeration.   However, a  larger  footprint  is 
required  for  total  nitrogen  removal  over  solely  ammonia  removal.    The  chemicals  are  necessary  to 
compliment the biological treatment limitations from Level 3 onwards. 

Table 2. Total Project Capital and Operations Costs for a 10 mgd WWTP (Falk et al., 2011)i 

Level (Treatment 
Performance) 

Total Project 
Capital Cost 

($/gpd) ii 

Total Project 
Capital Cost 
(Million $) ii 

Operations  
Cost  

($/MG Treated) 
iii 

Operations  
Cost  

($1,000/yr) iii 

Total Present Worth 
Project Costs 
(Million $) iv 

1 (Secondary Treatment) 9.3 93 250 910 110 

2 (8 mg N/L; 1 mg P/L) 12.7 127 350 1,260 150 

3 (4-8 mg N/L; 0.1-0.3 mg P/L) 14.4 144 640 2,350 180 

4 (3 mg N/L; <0.1 mg P/L) 15.3 153 880 3,200 210 

5 (1 mg N/L; <0.02 mg P/L) 21.8 218 1,370     4,990 ** 300 
Notes: 
i  The total project capital cost is for a Greenfield plant.  
ii  The total project capital cost are the equipment cost, construction, and administration “soft” costs 
iii   Operations cost = energy and chemical cost. Labor and maintenance costs are excluded 
iv  The assumed discount rate was 5 percent at an escalation rate of 3.5 percent (capital, energy, non‐
energy) 
 

Information gathered  from the case study reports  listed  in Section 2 provides a wide range of 
unit cost for upgrading treatment plants to nutrient removal.  Table 3 presents the range of conversion 
unit  cost  for  upgrading  three  types  of  treatment  configurations.    Specific  examples  from  treatment 
plants  in  the  case  study  reports are  listed  for  reference along with  challenges and designs unique  to 
each  cost  range.    The width  in unit  cost  variability  is  largely due  to  the  case  specific nature of  each 
conversion as discussed in Section 4.1. 

47 of 90



 

453106 159649.023 10  September 16, 2011 
 

Table 3. Unit Cost Conversion from Secondary Treatment to Nutrient Removal 

Technology Plant Name Conversion Unit 
Cost ($/gpd) 

Comment 

Trickling Filter/ 
Activated Sludge 

Summary 3.2 – 4.7 Only 1 available data set 

 Delta Diablo Sanitation District 3.2 – 4.7 HDR Master Plan (2011a) to leverage existing 
tankage and add membranes for a membrane 
bioreactor 

High Purity Oxygen Summary 0.3 - 12 i Lower range for 10-20% NH3 load reduction; 
upper range for 2010 Adopted NPDES Permit 

 Sacramento Regional County 
Sanitation District (SRCSD) 

0.3 - 3.2 10-20% NH3 load reduction (HDR, 2011c) 

 SRCSD 1.8 - 5.7 50-60% NH3 load reduction (HDR, 2011c) 

 SRCSD 2.7 – 3.4 80-95% NH3 load reduction (HDR, 2011c) 

 SRCSD 6.9 – 12 2.2 mg N/L ammonia Maximum Day; 
10 mg N/L nitrate Monthly Average (HDR, 
2011d) 

Activated Sludge Summary 2.1 – 16 Lower range for POTW with ponds storage; 
upper range for RO 

Activated Sludge Napa Sanitation District 2.1 – 4.1 Brown and Caldwell/Carollo Master Plan (2010).  

Activated Sludge Atlantic Treatment Plant ii 2.7 Includes methanol feed and enhancement 
facility (NEF), construction space (HDR, 2011b) 

Activated Sludge Boat Harbor Treatment Plant ii 6.6 Significant site constraints includes methanol 
feed and NEF (HDR, 2011b) 

IFAS James River Treatment Plant ii 7.4 Includes methanol feed and NEF (HDR, 2011b) 

Activated Sludge; no 
primaries 

Chesapeake Elizabeth 
Treatment Plant ii 

5.4 NEF used existing gravity thickener structure 
(HDR, 2011b) 

Modified Ludzack-
Ettinger Process 

Williamsburg Treatment Plant ii 3.8 Plant receives high strength brewery waste, 
includes methanol feed and NEF (HDR, 2011b) 

Modified Ludzack-
Ettinger Process 

Bench-top Study 3.4 Falk et al. (2011) – Level 1Level 2 (Garden 
Variety TN/TP removal) 

5-Stage 
Bardenpho/Filtration 

Bench-top Study 5.1 Falk et al. (2011) – Level 1Level 3 (Advanced 
TN/TP removal) 

5-Stage Bardenpho/ 
Tertiary Denit Filter 

Bench-top Study 6.0 Falk et al. (2011) – Level 1Level 4 (Advanced 
TN/TP removal) 

5-Stage 
Bardenpho/RO 

Bench-top Study 13 Falk et al. (2011) – Level 1Level 5 (Advanced 
TN/TP removal) 

Modified Ludzack-
Ettinger Process 

Florida Nutrient Numeric Criteria 8.2 Reardon et al. (2010) – For plants making 
changes to meet Florida NNC 

5-Stage 
Bardenpho/RO 

Florida Nutrient Numeric Criteria 165 Reardon et al. (2010) – For plants implementing 
Reverse Osmosis to meet Florida NNC 

Notes: 
i Lower range only accounts for 10-20 percent NH3-N load reduction 
ii Hampton Roads Sanitation District (HRSD) Plant Upgraded to 5-stage Bardenpho process with nitrification enhancement facility (NEF), construction 

cost only. 
 

48 of 90



 

453106 159649.023 11  September 16, 2011 
 

3.3 Impact of Conversion from Secondary to Nutrient Removal Treatment on Operations and 
Maintenance 

Various areas of operations and maintenance are  impacted with the transition from secondary 
to nutrient removal treatment. A few of these areas are discussed below. 

3.3.1 Solids Production 

The  removal  of  ammonia  by  nitrification  requires  a  longer  solids  retention  time  (SRT)  than 
required for secondary treatment (on the order of 10 days versus 2 days).  By increasing the sludge age, 
the solids yield (i.e., lb TSS/lb BOD) is reduced, and in turn, less waste activated sludge is sent to solids 
processing.   The extent of solids reduction is shown  in Figure 3.  This results in a reduction in chemical 
demand and energy associated with treating the solids waste. 

0

0.2

0.4

0.6

0.8

1

1.2

0 5 10 15 20 25

S
o

lid
s

 P
ro

d
u

c
ti

o
n

 (
lb

 W
A

S
 /

 l
b

 B
O

D
)

SRT (Days) 

Raw Wastewater

Primary Settled Wastewater

 
Figure 3. Effect of Sludge on Solids Residence Time (Adapted from Benjes, 1980). 

 

3.3.2 Foaming 

An  increase  in SRT  required  for nitrification can also promote  the growth of  floating bacteria.  
These bacteria have a tendency to induce foam and can accumulate on the reactor’s surface.  The use of 
anaerobic/anoxic  selectors  for biological P  removal and denitrification  can assist  in  suppressing  foam 
inducing organisms as they are typically obligate aerobes. 

There are several foam control strategies that have results ranging from marginal to complete 
control.  One such foaming control approach is to implement surface wasting using a weir instead of the 
typical mechanical wasting approach.  The collected foam can be thickened and stabilized (e.g., using a 
dissolved air flotation and  lime stabilization) and eliminated from the process train without negatively 
impacting  the  anaerobic  digesters.    Converting  a  basin  from  mechanical  wasting  requires  the 
construction of break walls, which incurs an additional expense.  A less intrusive approach is the addition 

49 of 90



 

453106 159649.023 12  September 16, 2011 
 

of floc settling chemicals (e.g., polymer) in the clarifier clearwell.  The polymer can overcome the effects 
of filaments on sludge settling.  Although effective, this strategy is costly from an operations standpoint 
and  would  require  detailed  analysis  on  polymer  selection.    Another  approach  is  the  use  of  a  SRT 
controller  that  can  reduce  the  sludge  age  so  that  it  is  sufficient  for nitrifiers but  too  short  for  foam 
inducing organisms to thrive. 

3.3.3 Disinfection 

Chlorine  added  for  disinfection  rapidly  reacts  with  ammonia  (chloramination)  to  produce 
monochloramine (NH2Cl) as follows: 

            (5) 

The  removal of ammonia  in a nutrient  removal plant will  result  in  free chlorine being present 
over monochloramine as the disinfectant.   Although free chlorine  is a more effective disinfectant than 
monochloramine,  it  produces more  undesirable  disinfection  by‐products  (DBPs).    Examples  of  DBPs 
include nitrosodimethylamine (NDMA), trihalomethanes (THMs), and haloacetic acids (HAAs). 

Rather than converting from chlorine to a different disinfectant (e.g., UV), several variations of 
chlorine  disinfection  can  be  considered.    For  example,  controlled  chloramination  and  sequential 
chlorination, can be used  to disinfect and reduce DBP  formation potential.   Controlled chloramination 
entails  adding  external  ammonia  to  meet  the  demands  associated  with  Equation  5.    Sequential 
chlorination  is a variation on chlorine disinfection that  is a two‐step process for POTWs with filtration.  
The first step is free chlorine addition before filtration, followed by ammonia addition after filtration to 
form monochloramines  (Maguin et al., 2009).   The  rationale  for  the  two  step process  is  to minimize 
NDMA and the formation of THMs/HAAs by limiting the amount and reaction time of free chlorine.  This 
process was created and first used at the Sanitation Districts of Los Angeles County. 

An additional free chlorine demand concern with converting to ammonia removal and/or total 
nitrogen  removal  is  nitrite  breakthrough.    Rather  than  oxidizing  the  ammonia  all  the way  to  nitrate 
(Figure 1), incomplete nitrification can lead to nitrite production.  The presence of nitrite is a concern as 
the  free  chlorine  demand  is  5  pounds  free  chlorine  per  lb  nitrite  (Cowman  and  Singer,  1994).    The 
increased  demand  relates  to  the  fact  that  nitrite  rapidly  reduces  free  chlorine  and  it  accelerates 
chloramines  decomposition  (Skadsen,  1993).    This  unintended  consequence  associated  with 
transitioning from secondary nutrient removal treatment can prove costly in operations.  The extent of 
increased free chlorine demand will be plant specific as it is a function of nitrite breakthrough. 

3.3.4 Labor 

The conversion to nutrient removal treatment  increases complexity and  in  turn requires more 
operators.  The longer sludge age associated with activated sludge under nutrient removal lends itself to 
a  more  robust  process  than  the  shorter  sludge  ages  of  conventional  activated  sludge  secondary 
treatment.  However, the nitrifying microorganisms that govern the sludge are more sensitive to process 
upsets than the microorganisms that perform secondary treatment.  As a result, the operators must be 
more experienced and skilled in dealing with the nitrifying populations associated with activated sludge 
under nutrient removal. 

A  nutrient  removal  plant  requires  more  labor  to  operate  and  maintain  the  supplementary 
equipment associated with nutrient  removal  (e.g., pumps, mixers, chemical  feed, etc.).   The extent of 
increased  labor  is  heavily  dependent  on  the  level  of  treatment.  For  example,  the  amount  of  labor 
required to meet the Level 2 and Level 4 objectives  in Table 1  is significantly different.    In the case of 
Level  2,  the  only  change  from  secondary  treatment  is  converting  the  conventional  activated  sludge 

50 of 90



 

453106 159649.023 13  September 16, 2011 
 

process  to  one  that  performs  nutrient  removal.    In  contrast,  Level  4  requires  conversion  from 